@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RXFFO07 REV C

INSTALLATION OF R-290 FRONT MOUNTING KIT
2008-2013 Forp E-250/350 VAN

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties,
Inc. for technical assistance before continuing with the installation

process.

e Failure to heed to any of the following warnings could result in severe
bodily injury and/or equipment damage.

CAUTION e Read and understand this manual completely before attempting
WARNING installation of the equipment.

e Installation instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must
be adhered to.

e Before performing any work under the vehicle or railgear, ensure the
engine is turned off and the parking brake is set.

e Do not start the vehicle with the power steering hoses disconnected.
Reconnect all hoses and secure the power steering cooler if the vehicle
is started.

e Ensure all removed components are given to the vehicle owner after the
installation of the railgear. These components must be re-installed if
the railgear is removed from the vehicle.

¢ Always disconnect the vehicle’s battery when welding on the vehicle or
railgear to protect the vehicle’s electrical system.

o Railway Company rules governing rail travel must be observed at all
times.

o Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR),
Gross Axle Weight Rating Front or Rear (GAWR), or the wheel or tire
load ratings are exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RXFFO07 REV C

[ INSTALLATION OF FRONT MOUNTING KIT

The following procedure details the installation of the front mounting kit. The

hardware required for this installation is listed in Table 1.

Table 1: Front Mounting Kit Installation Parts

Part Number Description

R-18119D Front Mounting Plate Left Side

R-18119P Front Mounting Plate Right Side

R-18066D Front Bumper Extension Left Side

R-18066P Front Bumper Extension Right Side

R-2960A Railgear Mounting Shim - 1" Thick

R-11128 Railgear Mounting Shim - 1/4” Thick

R-2960 Railgear Mounting Shim - 1/2” Thick

R-2687AL Railgear Front Bumper

R-051 Side Wand Set w/ Fasteners

R-990KIT-245 | 5/8” UNC Gr. 8 Nylon Insert Lock Nut

1/2” UNC Gr. 8 Bolt x 1.75” Long

1/2” Gr. 8 Type-A Flat Washer

1/2” UNC Gr. 8 Nylon Insert Lock Nut

5/8” UNC Gr. 8 Bolt x 2.00” Long

5/8” Gr. 8 Type-A Flat Washer

3/4” UNC Gr. 8 Bolt x 3.50” Long

3/4” UNC Gr. 8 Bolt x 4.00” Long

3/4” UNC Gr. 8 Bolt x 4.50” Long

3/4” Gr. 8 Type-A Flat Washer

bmbthhNBﬁBHHLNNHHI—\I—\g

3/4” UNC Gr. 8 Nylon Insert Lock Nut

N

Remove the front bumper. The bumper will not be re-installed.

Position the front mounting plates on the underside of the vehicle frame as shown.
The slot on the bottom of the frame should line up with the slot on the front
mounting plates. Notice the second slot on the front mounting plates should line
up with an existing undersized hole in the frame. This hole will be used for step 3.

Using a 17/32” drill bit, open up the hole on the bottom of the frame where the
front mounting plate will bolt up to.

Ensure the front mounting plates are aligned with each other and then fasten the
front mounting plates to the bottom of the frame and the front of the frame using
two frame washers, two 5/8” x 2.00” long bolts, four 5/8” washers, two 5/8”
nylock nuts, ten %” x 1.75” long bolts, twenty % washers, and ten ¥ nylock
nuts making sure the plates are tight against the front, underside, and outside of
the frame as illustrated in Figure 1.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-2-




@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RXFFO07 REV C

5. With the front mounting plates secured, use a 17/32” drill bit to drill the four
holes on the outside of the frame (Figure 1) using the existing holes in the
mounting plates as a template.

6. Using four ¥2” x 1.75” long bolts, eight ¥2” washers, and four %2” nylock nuts,
fasten both front mounting plates to the sides of the frame.

7. Position each front bumper extension in front of each front mounting plate as
shown and fasten in place with four ¥2” x 1.50” long bolts, eight ¥’ washers, and
four %2” nuts.

8. Center the railgear front bumper on the front bumper extensions and fasten in
place with four ¥2” x 1.75” long bolts, eight ¥ washers, and four %" nylock nuts.

9. Fasten the side wands to the railgear front bumper with the supplied fasteners.
Bend the side wand mounting tabs and drill the bumper as required.

10. Refer to the hydraulic kit installation manual for mounting the pump spacer.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-3-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RXFFO07 REV C

OPERATION, SERVICE AND PARTS OF R-290 FRONT MOUNTING KIT
2008-2013 ForD E-250/350 VAN

OPERATION SAFETY PRECAUTIONS

If any operating, services or parts problems are encountered, please call
G&B Specialties, Inc. for technical assistance.

e Failure to heed to any of the following warnings could result in severe
bodily injury and/or equipment damage.
CAUTION

WARNING e Read and understand this manual completely before attempting
operation of the railgear equipped vehicle.

e Operating instructions provided below only address the Rafna railgear
equipment. Applicable railway company procedures and policies must
be adhered to.

e Railway company rules governing rail travel must be observed at all
times.

o Before performing any work under the vehicle or railgear, ensure the
engine is turned off and the parking brake is set.

o Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR),
Gross Axle Weight Rating Front or Rear (GAWR), or the wheel or tire
load ratings are exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-4-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29RXFFO07 REV C

OPERATION OF FRONT MOUNTING KIT

With the front mounting kit installed on this vehicle, it may be operated as normal,
however the front bumper is located further forward than standard. Side wands are
located on the front bumper to aid in determining the length and width of the vehicle.
Caution must be used when operating the vehicle.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle
Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

SERVICE OF FRONT MOUNTING KIT

The front mounting kit must be serviced regularly to avoid damage to the equipment.
Table 1 below provides the Recommended Service Schedule and Table 2 provides
Standard Fastener Torque Values.

Table 1: Recommended Service Schedule

Es.

Service Required SR © > | 2

-_—= O n - =

8= 455 > % =]

N ®© = C_E %) g

EOeTF QA= | =

Inspect front mounting kit fasteners (re-torque if required) V| v |V

Table 2: Standard Fastener Torgque Values
Fastener Size Fastener Torque Value (ft-Ibs) Dry

1”7 UNC Gr. 8 Fasteners 250
% UNC Gr. 8 Fasteners 175
/5 UNC Gr. 8 Fasteners 150
12” UNC Gr. 8 Fasteners 100
12 UNC Gr. 2 Fasteners 35
3/g” UNC Gr. 8 Fasteners 40
Y4 UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-5-




MIO-M29RXFFO07 REV C

G&B Specialties, Inc.

1:§§Dlddaliﬁezr(JavruocuaeuvtsthﬁCi

PARTS

g 12004IXU6ZN-M

(QISIAT! NIAAN LVl

80/LH/LO (20043Xu6ZN| |

0§€/0523 ayO4
€102-800¢ LM

‘ONIS3LVIO3S AW © 40 INIENOD NALLINA MORI

O.LNW LNOYd

‘SHLI0MANMO THL 51 ONI SIUTMO3IS BT D

ONIRINLOVANNY -

ONIYIINIONT - NOIS3a

1'La SMV OL W§O4W0D

IOV

aDIOIHO

2689-262 (0£5) XV 106G

G s vads a g o @

262 (046) VINVATASNNTd YOIMy3E

VING

dir__[ANNS YIQNOB Q31vadn | @
[vwa a3SYITIH VNOISIATY | V |
n_.>mn_n_<_ Ad SIONVHO 40 NOILdRIOS3AA AT

IDIHIA A0
1NOY] SQUYMOL

57

(3Wvaid NI ONLLSDAE LON STTOH)
ONITIRIQ Y04 SALVIdWAL
J10H SV S3LV1d ONLLNNOW 35N

www.rafna.com

.
b

US Field Service: 570-441-6988; CAN Field Service 570-854-0482

0L SATIM TIV
NMOHS 3aIS SHIATMA T
ALRIVID 4O
NMOHS LON S¥aNILSVH TWILLNIAL ‘T
'SALON
: O,
A
0

vllr/

0

v/N IAVYES TOIHIA EED] 3
v LON 889 ONN ¥/ [LoN yooun] 1z
] 849 'V—3dAL v/ | ¥3Hsvmd | oz
v ONO1 0S¥ X L7108 8'¥9 ONN ,#/€ | 'SO'HH 61
v ONOT ,00% X 1108 849 ONN ,#/€ | SO'HH al
v ONOT ,0S€ X 1108 89 ONN .¥/S | 'SOHH A
z 849 ONN .8/S [ 1nN wooun| a1
v 840 V-3dAL 8/S [ ¥3HSYMJ | SI
z 9NOT .00 X L7108 849 ONN .8/S | 'SOHH vl
zT 849 ONN ,Z/1 [LnN sooun] €1
v 80 'V-3dAL 2/} | uaHsvmd [zl
73 ONOT ,S2°L X 1708 849 ONn L2/V | 'S O'HH I
) ,Z/1 "NIHS ONILNNOW avaaTIvyl 0962 6
z L¥/\ "NIHS ONILNNOW dv3IOTvY | ezill-y 8
Z .1 "NIHS ONILNNOW ¥v3DTvd | vogez—¥ L
] SYINILSY4 /M L3S ONVM 30IS 150-¥ 9
T d3dANE LNOMi ¥v3OTVY | v/B9z-d| ©
] (NMOHS LON) 30IS LHOIN NOISNILX3 d3dAng LNONd | dogomi—d | ¥
1 30IS 1437 NOISNALX3 ¥3dAN8 LNO¥3 | gegosl—u | ¢
] (NMOHS LON) 30IS LHOR 3Lv1d ONILNNOW LNO¥d [ deligl—d | ¢
! 301S 1437 3Lv1d ONILNNOW LNO¥d | asligi—d ]
ALD NOLLdI¥0S3a ON Ldvd | WaLl

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



